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Please confirm the relative applications Ref. No,part No.

when buying the parts.
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Ref. NO. Part NO. Qty Note
1 102.01-01-P iR Face plate 1
2 102.01-02-P AL Face plate agsket 1
3 02-608440421-1 THERARIRET Screw 9/64x40 2
4 102.01-04 TR 0il board 1
5 102.01-05 PEREFFBISILE  Rubber plug 3
6 102.01-06 EHFF A L Rubber plug 1
7 102.01-07 Sl 505717 Three eye line board 1
8 02-412280923-1 S5 BARARET Screw 3/16x28 L=9 11
9 102.01-09 ek The o0il line 1
10 102.01-10 Ja R Side plate 1
11 102.01-11 Ja TR Gasket 1
12 102.01-12 AR A Face plate 1
13 102.01-13 AR Safety label 1
14 02-412281423-1 JE BT AR ARET Screw 3/16x28 L=14 3
15 102.01-15-P Blst Machine cover 1
16 102.11-35 AL SR R ET screw 3
17 101.01-65 Slow wire hook 1
18 101.01-66 (e HAL 3t Tension nut 11/64X40 1
19 102.01-19 TR LR Rubber plug 1
20 102.01-20 SRS LRE Magnet cord rubber 1
21 101.01-21 AL e L B AL Thread tension asm. 1
22 101.01-22 PHLR I LRBRET Thread tension post 1
23 101.01-23 PHLRIE AR Thread tension guide 1
24 101.01-24 ANFEE A Thread tension disk 2
25 101.01-25 ek Thread tension spring 1
26 101.01-26 AN LR SR B Thread tension nut 1
27 02-412280623-1 INSELE BEAIEIRET | Screw 3/16x28 L=6 1
28 102.01-28 BRAF DT 8L Thread take-up lever cover 1
29 02-412280623-1 PRLRAT I ST Screw 3/16x28 L=6 1
30 102.01-30 LR Arm thread guide Right 1
31 02-611400621-1 1 IR ET Screw 11/64x40 L=6 1
32 101.01-32 S Thread tension asm. 1
101.01-32-1 BFI LA electron Thread tension asm. 1
33 101.01-33 P:324. 353 Tension nut 1
34 101.01-34 e L B Rotating stopper 1
35 101.01-5 R Tension spring 1
36 101.01-36 Je LM Thread tension disk presser 1
37 101.01-37 SR Thread tension disk 2
38 101.01-38 e LRIRET Tension post 1
39 101.01-39 Yok Take-up spring 1
40 101.01-40 PELRFE AT Tension post socket 1
41 02-909400421-1 FRIRET KW URET  |Screw 9/64x40 L=5.5 1
42 02-815280711-1 Je LR BRIRET Screw 15/64x28 L=7 1
43 101.01-43 AERET Tension releasing 1
44 101.01-44 B Throat plate 1
101.01-44 -1 R Throat plate 1 Jeit
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45 02-211400621-1 FHURET Screw 11/64x40 L=6 1
46 02-211400623-1 EHRURET Screw 11/64x40 L=6 1
47 101.01-47 e Arm thread guide Left 1
48 02-611400621-1 FELRIRET Screw 11/64x40 L=6 1
49 101.01-49 THIAR YT R FLIE Ribber plug 2
50 02-412280923-1 AR ERET Screw 3/16x28 L=9 3
51 101.01-51 RO Slide plate asm. 1
52 101.01-52 etz Slide plate 1
53 101.01-53 it o Bed slide spring 1
54 02-606560221-3 HEARTEIRET Screw 3/32x56 L=2.2 2
55 102.01-55 JAR A Bed screw stud 4
56 101.01-61 e Ruler stopper 1
57 |02-911400611-1 Je i ERIRET Screw 11/64x40 L=6 1
58 101.01-63 SR EET Pole 2
59 102.01-64-P RIS Model plate 1
60 102.09-32 LR BN Bobbin base 1
61 102.09-33 Screw 3
62 102.09-34 Knife 1
63 102.09-35 Knife screw 2
64 102.09-36 etk HARRAYE | Thread tension asm. 1
65 102.09-36-01 LRLR I LRIR Tension nut 1
66 102.09-36-02 LELR JLLRIRET Tension post 1
67 102.09-36-03 LRk J R NE Tension spring 1
68 102.09-36-04 Letk IR Thread tension disk presser 2
69 102.09-36-05 Lk i A Thread tension guide 1
70 102.09-36-06 2548 e 4888 (F ) |Tension nut 1
71 102.11-34 HHLEA Motor cover 1
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Ref. NO. Part NO. Qty Note
1 02-815281151-1 PRLREFTRIRET Screw 15/64x28 L=10.5 1
2 101.02-02 PRERERF Y Thread take-up crank shaft 1
3 101.02-03 bl € Roller felt 1
4 101.02-04 PRRER Thread take-up lever 1
101.02-04-1 PEAER Thread take-up lever 1 BN
5 101.02-05 PRAEFF ST A Thread take-up lever asm. 1
6 101.02-06 PRERFF R EHRR Needle bearing 2
7 101.02-07 B2k i W 1 Needle bar crank 1
8 101.02-08 HAFEFR Needle bar crank rod 1
9 101.02-09 BhLRth i 22 HEsRET Left screw 9/64x40 L=4.8 1
10 [102.02-10 EHAF AL Counter weight asm. 1
11 |02-818281651-1 BT i R [T Screw 9/32x28 L=16 1
12 [02-816400611-1 | BkL& b & (1 8RET Screw 1/4x40 L=6 2
13 [101.02-13 ENSRETORIM Rubber ring 1
14 [02-418281651-1 | SHATF i E (L 8RET Screw 9/32x28 L=15.5 1
15 [102.02-15 fagani i Counter weight 1
102.02-15-1 AT AR Counter weight 1 R
16 |101.02-16 BEEHE DR AT Feed drive eccentric cam asm. 1
17 |02-516401111-1 SERHR DR BRET Screw 1/4x40 L=11 2
18 [101.02-18 ERHE LR Feed drive eccentric cam 1
19 02-409400623-1 RERHR DR SBTIRET | Screw 9/64x40 L=6 2
20 102.02-20 FAh s After on the shaft sleeve 1
21 102.02-21 -t Oil seal 1
22 [101.02-22 A EFIIIE Snap ring 1
23 [102.02-23 A Thrust collar asm. 1
24 [02-816400611-1 bl R T Screw 1/4x40 L=6 2
25 101.02-25 AT E Main shaft front bushing asm. 1
27 102.02-27 St LR Bushing,intermediate 1
28 [101.02-28 B2 Cable band 1
29 [101.02-29 BEE Rubber 1
30 [101.02-30 PAERF B Thread take-up crank shaft felt 1
31 [02-815281051-1 FHIRET Screw 15/64x28 L=10 1
32 [102.02-34 FHe Hand wheel 1
33 |102.02-38 &t Main shaft 1
36 [101.02-42 SR Ol 35 B Thrust collar 1
37 [102.02-43 bR ET Screw 1
38 102.02-44 EREE (A) Connect block A 1
39 [102.02-45 AR B R Connect rubber A 1
40 [102.02-46 R R ARET Screw 3
4] 102.02-47 AR Needle bearing plate 1
42 [102.02-48 g% (B) Connect block B 1
43 [102.02-49 HEhes (B) [EEWET | Screw 3
44 [102.11-36 EIR LA Motor asm. 1
45 |102.11-37 HL LR IRET Screw 4
46 [102.11-38 AL RERET T Washer 4
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Ref. NO. Part NO. Qty Note
1 102.03-01 FHAF EFL2E Cap 1
2 102.03-02 BHAF L Needle bar bushing upper 1
3 102.03-03 EHAF Needle bar 1
102.03-03-1 EHFF Needle bar 1 BH
4 102.03-04 AT SRR Needle rod holder asm. 1
5 02-509400821-1 AT ET Screw 9/64x40 L=7.5 1
6 102.03-06 AT R B Slide block 1
7 102.03-07 AT T A Needle bar thread guide 1
8 102.03-08 AT T Needle bar bushing,lower 1
9 02-508440521-1 PLEHERET Screw 1/8x44 L=4.8 1
10 102.03-10 FHAFLH Needle bar thread guide 1
11 101.03-11 HLER Needle DBX1 #14 1
101.03-11-1 P Needle DBX1 #14 1 jcit)
12 101.03-12 KauE il Gear&pinion asm. 1
13 101.03-13 el Gear&pinion asm.,upper 1
14 [101.03-14 BT RO iop Rt Gear asm. 1
15 |02-816400811-1 GV R ARET Screw 1/4x40 L=8 2
16 |101.03-16 B AR Pinion asm. 1
17 [02-816400811-1 PHTEEIRET Screw 1/4x40 L=8 2
18 101.03-18 TR A Gear&pinion asm.,lower 1
19 101.03-19 BT AR Gear asm. 1
20 |02-816400811-1 AV FRIRET Screw 1/4x40 L=8 2
21 101.03-21 Tl A A Pinion asm. 1
22 |02-816400811-1 AT EEIRET Screw 1/4x40 L=8 2
23 [102.03-23 iy Upright shaft 1
24 [101.03-24 JiEs Hook asm. 1
101.03-24-1 i Hook asm. 1 Ex
25 102.03-25 B4 A Upright shaft bushing,upper 1
26 [102.03-26 A T AE Upright shaft bushing,lower 1
27 102.03-27 T E A Bushing rear 1
28 |02-812280711-1 U b A MR [ ARET Screw 3/16x28 L=7 1
29 102.03-29 4% e 4 Thrust collar asm. 1
30 [02-511400511-1 Tl e T Screw 11/64x40 L=5 2
31 102.03-31 il Lower shaft 1
32 101.03-32 THEAR E 3L 8 Bobbin case holder 1
33 [02-511401021-1 WEAR RS S RET Screw 11/64x40 L=9.5 1
34 |02-812280711-1 L EIEHES VA Screw 3/16x28 L=7 1
35 102.03-35 TR ES Lower shaft front metal 1
36 [101.03-38 TR Oil seal screw asm. 1
37 [101.03-39 E LSS Oil wick 1
38 101.03-40 T4l ISR ET Oil seal screw 1
39 [101.03-41 Bobbin 1
40 101.03-42 Bobbin case 1
41 101.03-43 E 2 Hook bobbin case asm. 1
101.03-43-1 TEM AR L Hook bobbin case asm. 1 B8
42 02-612281311-1 T E AT Screw 3/16x28 L=13 1
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F5 t 5 % [ Description B
Ref. NO. Part NO. Qty Note
1 101.04-01 FEMRF Hand lifter 1
2 02-509401023-1 | FERHHR F4RET Screw 9/64x40 L=10 1
3 101.04-03 FEMBTF oAb Rubber ring 1
4 102.04-04 JERIR F i A Hand lifter cam asm. 1
5 102.04-05 FEAFAE Presser bar bushing lower 1
6 02-409400821-1 | ¥ FERHRET Screw 9/64x40 L=8 1
7 102.04-07 HIALAT SRS Link shaft 2
8 101.04-08 SRLCE I O 11 E-ring 5 3
9 101.04-09 5 FE B A Presser foot asm. 1
10 |102.04-10 THELRR Wire holder bracket,lower 1
11 102.04-11 FRIERRIAF ST Hinge screw 1
12 102.04-12 JEATAFIIBRET Hinge screw 1
13 102.04-13 FRIETIUR Knee lifter connecting rod 1
14 102.04-14 TREMG AL Lifting lever link 1
15 |02-411400521-1 AR [ 4RET Screw 11/64x40 L=5 1
16 [02-411400521-1 FEBUR [ ET Screw 11/64x40 L=5 1
18 |102.04-18 PrERTE AR Wire holder 2
19 |02-412280623-1 | EEARHMFRESRET | Screw 3/16x28 L=6 1
20 [102.04-20 EELIEH Wire holder bracket,upper 1
21 04-612320400-1 LB R VA T 4R B Nut 3/16x32 2
22 |101.04-22 SRECRYIF L E-ring 5 2
23 101.04-23 FALR TR A 8% Tension release return spring 1
25 [102.04-25 /SR EEEY Wire cable holder 1
26 102.04-26 TALRERET Tension release supporting pin 1
27 [02-412280623-1 A PEBUR 5 8RET Serew 3/16x28 L=6 1
28 102.04-28 AL Thread tension release wire 1
29 102.04-29 TALRITB SR L Tension release shaft 1
30 102.04-30 VA SR £ Presser adjusting screw nut 1
31 102.04-31 VI HESRET Presser spring regulator 1
32 102.04-32 i 3 Presser adjusting spring 1
102.04-32-1 A FE S Presser adjusting spring 1 B
33 102.04-33 FEAF S Presser bar guide bracket |
34 101.04-35 FEAF Presser bar 1
36 |02-816400811-1 JEAT S 4R8%T Screw 1/4x40 L=8 1
37 102.04-45 VA S 4F Presser guide bar 1
38 102.04-39 HALAF 4L Knee lifting cross rod asm 1
39 [102.04-40 TRERRTAL AT Hand lifter link 1
40 [102.04-41 EziSiaREL] | E-ring § 1
41 102.04-42 FERRIFHREAR Lifting lever 1
42 102.04-43 THEESGEREIF I P9 | E-ring 5 1
43 102.04-44 TRERBIAT Knee lifting cross rod 1
44 137.04044 R FE R TH Knee lifter connecting rod 1
45 137.04045 W4T Screw 1
46  |137.04046 853 Nut 1
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1 13705001 Bk ERF Feed adjust rod 1
2 13705002 3% TR Feed regulator pin 1
3 102.05-50 R o il R Retaining ring 1
4 102.05-51 LA Feed bar crank asm. 1
5 02-412281421-1 PR IERET Screw 3/16x28 L=14 1
6 102.05-52 f o S Driving shaft crank asm. 1
102.05-52 -1 R A Xt AL Driving shaft crank asm. 1
7 02-511401121-1 R Sl IR ET Screw 11/64x40 L=10.5 1
8 102.05-61 EEE R EEC] Thrust collar asm. 1
9 02-412281421-1 )G th AR Screw 3/16x28 L=14 1
10 102.05-46 A R SRET Hinge screw 1
11 |02-411400721-1 U IRET Screw 11/64x40 L=7 2
12 102.05-12 PEELER Rocker shaft connecting rod 1
13 102.05-13 BRHEAT R Walking foot long pin 1
14 {02-809400424-1 SRR IRET Screw 9/64x40 L=4 1
15 102.05-15 R ER Connecting rod 1
16 [102.05-16 R AR ORIE Rubber ring 1
17 102.05-17 TER A Feed reverse spring 1
18 [101.05-18 B REF YR E-ring 5 1
19 |13705019 6k th L Feed reverse arm asm. 1
20 [102.05-49 ERH Al S Feed rocker shaft bushing 1
21 101.05-21 BRI E-ring 5 1
22 |02-816400611-1 A e 9 T Screw 1/4x40 L=6 1
23 102.05-23 Walking foot short pin 2
24 102.05-24 Connecting link long pin 2
25 102.05-25 Connecting link short pin 2
26 [102.05-26 BERHESN A Feed adjust link asm. 1
27 102.05-27 BERHEAN R A4S | Adjusting link fulerum shaft 2
28 |02-815280711-1 FEATRHIRET Screw 15/64x28 L=7 2
29 [02-809400424-1 HEFFARET Screw 9/64x40 L=4 2
30 [102.05-30 LA Feed bar shaft 1
31 102.05-31 R bk H 4 R Retaining ring 1
32 [101.05-32 EEHF Fedd dog | 1
101.05-32-1 ERHF Fedd dog | 1 Ex
33 |02-608440621-1 R RET Screw 1/8x44 L=6 2
34 102.05-34 A Feed bar asm. 1
35 102.05-44 R G i 4L Lifting rocker asm. 1
36 [102.05-47 R Feed driving shaft 1
37 [102.05-48 EE R BT EHINE Thrust collar asm. 1
38 [102.05-38 BRHh Feed rocker shaft 1
39 [102.05-39 R R Walking foot middle pin 1
40 |02-509400621-1 A7 R ET Screw 9/64x40 L=6 1
41 |04-618280400-1 | $hFF AT R4 EE Nut 9/32x28 1
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Ref. NO. Part NO. Qty Note
42 101.05-42 SR AL Feed rocker shaft crank asm. 1
101.05-42-1 L} AR Feed rocker shaft crank asm. 1 R
43 |02-412281621-1 SR ARET Screw 3/16x28 L=15.5 1
44 |13705044 T Screw 1
45 [13705045 94T Screw 1
46 13705046 wHAs Oil seal 1
47 13705070 SR stepper motor 1
48 13705048 4T Screw m5 4
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Ref. NO. | Part_ NO. Qty | Note
1 101.13-02 WETSM11/64"x40 L=12 Screw SM11/64x40 L=12 2
2 101.13-10 S GRS ET A Washer 2
3 101.13-07 TIZR R Partiality shank asm. 1
4 101.13-08 i 20 7] 1 5 WRET Screw 2
5 101.13-03 iah 7] Motorial knife 1
101.13-03-1 a7l Motorial knife 1 i)
6 101.13-04 AL SM11/64"x40 Nut SM11/64x40 1
7 101.06-06 By LR T4 Knife bracket 1
101.06-06-1 LI VIE Knife bracket 1 Ex
8 02-206560321-1 | %E J1 il 15 85LET Screw 1
9 101.13-12 HLT] Secant knife 1
101.13-12-1 WL T] Secant knife 1 B
10 101.13-05 Faka Protect needle patch 1
101.13-05-1 P Protect needle patch 1 joie
1 101.13-06 BT SMO/64" x40 L=4. Screw SM9/64x40 L=4 1
12 02-611401021-1 | it Thread shear rock arm 1
13 101.06-13 BR A A 1k A R Positioning block 1
14 101.06-14 S Spring 1
15 101.06-15 WET SM3/16"x32 L=14 Screw SM3/16x32 L=14 2
16 02-409400523-1 | VI£&4h 45 Thread shear cam rock arm assy 1
17 101.06-17 SRET SM11/64"x40 Screw SM11/64x40 1
18 101.06-18 Iy A et £ Short bush 1
19 101.06-19 BET SM1/4"x40 L=10 Screw SM1/4x40 L=10 1
20 [02-916400611-1 | %S Tk Pole 2
21 101.06-21 A Thread shear cam 1
22 |02-811400511-1 | Je JedLatr Bale band 1
23 101.06-23 BET SM9/64"x40 L=5 Screw SM9/64x40 L=5 1
24 101.06-24 FEFFUSET SM11/64"x40 L=5.5| Screw SM11/64x40 L=5.5 2
25 101.06-25 R Knife shaft connecting rod 1
26 101.06-26 D12 4 Thread shear rock arm shaft 1
27 101.06-7 FH B i 2 Spring cover 1
28 02-611400621-1 | 53 Spring 1
29 101.06-29 Wy LR AR Eh 44 Thread shear rock arm shaft 1
30 101.06-30 WET SM11/64"x40 Screw SM11/64x40 1
31 101.06-31 P Rool shaft assy 1
32 101.06-32 B Nut 1
33 101.06-33 il Thread shear shaft 1
34 101.06-34 il Retaining ring 1
35 101.06-35 HLRERZE A Magnetic plug cushion mat 1
36 101.06-36 DI R7Q U] Magnetic plug pin 1
37 101.06-37 SERE SM1/4" x40 Nut SM1/4x40 1
38 101.06-38 ] Washer 1
39 101.06-39 TR AT Screw 2
40 101.06-40 BB M4 Nut M4 2
41 101.06-41 D2k g ik S0 Magnetic plug cushion mat 1
45 101.06-45 W28 W ik kAL A Magnetic plug 1
46 [101.06-46 ET SM15/64"x28 L=14.5 | Screw SM15/64x28 L=14.5 1
47 02-415280923-1 | FiEAL 3% i FF HEAR Electrical plug breacker washer 1
48 101.06-48 Tl g Bushing,lower shaft 1
49 101.06-49 H4.5x8x0.5 Washer 4.5x8x0.5 2
50 13706010 PR Anchor plate 1
51 418505048 BRETM5 L=8 Screw M5 L=8 2
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i | # 5 # Fs Description & % i*
Ref, NO.  Pait KO, Quy Nole
1 101.07-01 Az 45 TR A fF Reverse feed switch asm. 1
2 101. 07. 02 B ERIEF fatomatic presser foot assembly| 1
3 101. 07. 03 4847 Screw 4
8 MR, HEHAWMH
| 101.08-01 Prtaw ot ikid Needle selection box asm |
3 1010802 b Needle selection box |
3 101.08-05 HE 2-core cabtyre cord 1
i 1010504 E pin contact i
5 101.08-08 ST S e AT Screw SM9/64X40 L=8 2
@ L6 0806 HLT R B Electronic conductor holderasm |
7 L1087 st Contact pin 1
8 14+ 0R-0R oL T e 4 38 8 52 44T Screw SM3/16X28 L=6 |
9 13701071 Wiy electric cabinet I
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Ref. NO. Part NO. Qty Note
1 102.09-01 M Oil sight window 1
2 102.09-02 ORI Rubber ring 1
3 102.09-03 E i h Main shaft oil tube 1
4 02-412280623-1 | [] i1 i S 9867 Screw 3/16x28 L=6 1
5 102.09-05 ]l s Oil felt presser 1
6 102.09-06 ] 9y 4L Oil return tube asm 1
7 102.09-07 o] oy S Holder 1
8 101.09-08 B BHl i 2% Oil wick 1
9 102.09-09 THER T L A1 ST Oil adjusting screw 1
10 102.09-10 T T 1k )8 1 Spring 1
11 102.09-11 TR Oil tube 1
12 101.09-12 B Lubricating oil pump asm 1
13 101.09-13 A SR Oil pump installing base 1
14 101.09-14 B ERSES Oil pump 1
15 101.09-15 RLES Oil pump impeller 1
16 101.09-16 A B RET Serew D=3 L=10 3
17 101.09-17 e Lubricating oil pump cover 1
18 101.09-18 A A FER Oil pump impeller cover 1
19 101.09-19 o] i 5 Plunger 1
20 101.09-20 FEE Plunger spring 1
21 101.09-21 FEZEIRET Plunger screw 1
22 101.09-22 T Hook driving shaft oil tube 1
23 101.09-23 TR L REARET Screw M3 L=8 3
24 02-611401021-1 | $8FEZEHEIRET Screw 11/64x40 L=9.5 1
25 101.09-26 T3 PR Oil pump support,large 1
26 02-615281221-1 | iMZEIRET Screw 15/64x28 L=12 1
27 101.09-28 it L Rubber joint 1
28 102.09-37 LRIk AR Bobbin pulley 1
29 102.09-38 LRLR AR IRENFEIRET Screw 2
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i # 5 % ® Description Ak &
Ref. NO. Part NO. Qty Note
1 280010001 A 0il reservoir asm 1
2 991010016 BRI Knee pan plate asm 1
3 991010020 PP Knee pan plate support 1
4 M190601012 B IRAT Screw M6 L=12 1
5 991010017 BT Knee pan upright shaft 1
6 991010019 BHPR Knee pan plate 1
7 991010016 BT Knee pan plate cover 1
8 991010010 BT B S 4R4T Screw 2
9 991010009 SRR BT Bk Vertical shaft fitting arm 1
10 280010010 R RE AT Lifting the foot shaft connecting rod | 1
11 280010011 0 BT O 24 R E-ring 10 1
12 280010012 1A i A Spring 1
13 280010013 36 R BRI ) 4 Knee lifting rotating arm 1
14 M120601030 1) o 7 R o 4 49 W4T Screw M6 L=30 2
15 N210601006 SR 1] i PR AR A Nut M6 2
16 N210601006 | iy i R £ Nut M6 1
17 M190601018 1) AR ERAT Screw M6 L=17.5 1
18 280010018 WEhR Floating oil 1
19 280010019 P 0il pan gasket 1
20 280010020 AR 0il buoy base 1
21 13215024 HEOR 0 ring 1
22 M090400708 H4 A 2 ARAT Screw M4 L=8 2
23 280010023 1R BB 2 TR Knee lifter push rod 1
24 280010024 Bk EARET Screw SM4. 76X28 1
25 280010025 Rk Magnet 1
26 280010026 R 0il baffle plate 1
27 M180601040 WAL BIRETA Screw g
28 280010028 Bk 0il supply joint 1
29 280010029 [EN:EDS Return oil joint 1
30 M180601020 i %R ARETB Screw 2
31 5094374012 A2 RRIRATC Screw 2
32 280010032 HemigeT Screw S
33 280010033 He iR 4T 2 Sealing ring 1
36 280010036 Eichig b b Pin 1
37 280010037 B Lifting fot shaft 1
38 280010038 A 0il pan 1
39 290010039 FEAR Presing plate 1
40 M070400705 4RET Screw 1
41 13706007 ool Sealing ring 1
42 13706006 S Spring 1
43 13706008 Pi=E=]:5] E-ring 6 1
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¥ # ¢ P " Deseription O &
Ref. NO. Part NO. Qty Note
1 101.12-01 I RAEE Thread stand asm. 1
2 101.12-02 Pz /S Spool retainer 2
3 101.12-03 LAEET Spool pin 2
4 101.12-04 KRB Spool rest cushion 2
5 101.12-05 &4k Spool rest 2
6 101.12-06 R I IRET Screw M6 L=16 2
7 101.12-07 PS03 Thread guide arm joint 2
8 101.12-08 LRILKF TR 4P A% L Spool rest rod rubber cap 1
9 101.12-09 KIS AT Spool rest arm 2
10 101.12-10 RAEFF BT Spool rest rod,upper 1
11 101.12-11 AL Spool rest rod joint 1
12 101.12-12 FRAFHE S RET Screw M5 L=14 2
13 101.12-13 FRRRT e LW B Nut M5 2
14 101.12-14 RIFF TN Spool rest rod,lower 1
15 101.12-15 S Thread guide 2
16 101.12-16 RALET I IR Spring washer 2
17 101.12-17 LLRETIREG Nut M5 2
18 101.12-18 RIEFF R 1 S B Nut M16x1.5 1
19 101.12-19 LRIART SR R L Washer 16x30x2.6 2
20 101.12-20 R [ A R E ) B Spring washer 1
12,645
S22 3 o i
i H 7 % i Description E
Ref. NO. Part NO. Qty Note
1 101.14-01 AL B Machine hinge plate asm. 2
2 101.14-03 B Tray 1
3 101.14-03 LS e 0 Machine hinge plate 2
4 101.14-04 Tl (k) Screw driver,large 1
5 101.14-05 W] () Serew driver,mendium 1
6 101.14-06 Wl (M) Screw driversmall | 1
7 101.14-07 Hobs Bobbin 3
8 101.14-08 Bk 5t Macgube head cover 1
9 101.14-09 Bk ok Macgube rest cover 1
10 101.14-10 S Oil reservoir asm. 1
1 101.14-11 BlkE Needle DBx1 #14 112
12 101.14-12 B (A) quakeproof washer A 2
13 101.14-13 it (B) quakeproof washer B 2
14 101.14-14 R Instruction book 1
15 101.14-15 SRET Screw 6
16 M19-14 ¥} Tundish 1
17 101.14-16 iR power |ine 1
18 101.14-17 P speed controller 1
19 101.14-18 P S AT speed controller screw 4
20 101.14-19 PR A speed controller pull rod 1
21 101.14-20 BRI A drive-by-wire Instruction book 1
22 13706005 N Small oil pot assembly 1
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